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Pos Art-No Description Total Pos Art-No Description Total 

1 708-861 Sheep shearing head complete 1x 30 708-845 Motor housing, upper, complete 1x 

2 708-260 Tension nut sheep black 1x 31 708-061 Switch lever black 1x 

3 708-251 Sheep shearing head cover 1x 32 708-847 Air filter 1x 

4 717-709 Retaining spring 1x 33 708-661 Catch spring for switch with contact 1x 

5 717-701 Swivelling fork 1x 34 707-842 Switch contact 1x 

6 717-713 Gauge plate 3" 1x 35 708-854 PCB-Switch machine 1x 

7 717-707 Chicken feet 3" right 1x 36 708-862 PT-screw KA 30x6 4x 

8 717-706 Chicken feet 3" left 1x 37 708-681 Signal cable 1x 

9 717-727 Countersunk screw M4 X 8 2x     

10 721-106 Ball 1x 39 708-692 PH-screw Torx Kaflok M3x6 8x 

11 708-842 Crankshaft 1x 40 708-844 Motor holder 1x 

12 717-725 Ball-bearing 608-2RS 1x 41 708-843-1 Clutch star 1x 

13 717-720 Comb screw sheep 2x 42 708-888 Motor complete 1x 

14 721-103 Locknut 1x 43 708-852 Fan wheel 1x 

15 717-719 Centre post 1x 44 708-853 PCB-Main clipper 1x 

16 708-865 Shear head case sheep 1x 45 708-848 Li-Ionic battery 14.4V / 5.0Ah 1x 

17 701-636 Ball bearing 608-2Z 1x 46 708-841 Cable holder 1x 

    47 708-846 Motor housing, lower, black 1x 

20 721-110 Tension nut bushing screw 1x 48 708-840 Motor 1x 

21 721-111 Tension retaining ring 1x 49 708-843-2 Clutch flange head side 1x 

22 708-246 Sliding sleeve 1x 50 708-843-3 Clutch flange motor side 1x 

        

    52 707-557 PT-screw KA 30x16 10x 

        

 708-891 
Set of spare parts small sheep head 
Pos. 4 / 9 / 41 

  708-892 
Set of spare parts large sheep head  
Pos. 4 / 7 / 8 / 9 / 10 / 11 / 12 / 13 / 17 / 22 / 41 
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 708-890 Charger w/o cable 1x 83 708-868 Cable with plug EU 1x 

    83 708-869 Cable with plug AU 1x 

52 707-557 PT-screw KA 30x16 4x 83 708-870 Cable with plug GB 1x 

    83 708-871 Cable with plug US 1x 

70 708-855 Housing for charger 1x 83 708-872 Cable with plug ARG 1x 

71 708-856 Baseplate to charger 1x 83 708-873 Cable with plug BR 1x 

72 708-858 PCB charger 1x     

73 708-859 Power supply unit charger 1x     

74 708-857 Fan charger 1x     

75 708-864 Fan sheet 1x     

76 707-094 PT-screw KA 40x16 2x     

77 708-867 Ferrit holder 1x     

78 708-866 Cable power supply unit 1x     

79 708-860 Light guide 1x     

80 707-846 PT-screw KA 30x8 10x     

        


